

TEST REPORT

Applicant : HEBEI H2OPRIME TECH CO., LTD.
Address : No. 499 Heping West Road, Xinhua District, Shijiazhuang City, Hebei Province

Product Description : Stainless steel bottle and cup
Type/Style/Item No. : XKP-01, KLP-02, QC-30, QC-20, YDH-01, OWL-02, BSQCB-07,
TKH-01, YYB-01
Manufacturer : /

The above sample(s) and information were provided by the client.

Sample Receiving Date : Oct.10th, 2024
Testing Period : Oct.10th, 2024- Oct.15th, 2024

Testing Category : Entrusting Test
Sample Status : Sample is suitable for testing.
Testing Requested : Please refer to next Pages.
Testing Method : Please refer to next Pages.
Testing Results : Please refer to next Pages.

Approved by: _____
Authorized Signature



Only the client is authorized to permit copying or distribution of this report and then only in its entirety.
The test report will be deemed invalid unless there are signatures of approved personnel, and special report stamp of our lab.
The test results shown in this report is only applicable for the samples supplied by the applicant and accepted by our lab, and the applicant is responsible for the representative of the samples.
If there is any dissent of the results, applicant should notify our lab after obtaining the report in 15 working days.
The test report shall only be used for scientific research, teaching, internal quality control, product research and development, won't have proof function to the society.



TEST REPORT

TEST REQUESTED AND CONCLUSION

Tested Part	Testing Requested	Conclusion
-	California Proposition 65	-
P1	-Bisphenol A (BPA) content	PASS

Note: The tested part and model of the sample was specified by client. The test conclusion was given based on the results of tested part.

All the test items are arranged on the model: QC-20. According to the declaration of the same material provided by the applicant, the listed model: XKP-01, KLP-02, QC-30, YDH-01, OWL-02, BSQCB-07, TKH-01, YYB-01 and the tested model: QC-20, the raw materials and processes are consistent, and all consequences and responsibilities arising from it are the responsibility of the applicant.

SAMPLE DESCRIPTION

Part Num.	Sample ID	Description
P1	NS24091858B-1	Transparent plastic cover



TEST REPORT

TEST RESULTS

1) Bisphenol A (BPA) Cotent

Test Method: With reference to EPA METHOD 3550C:2007,EPA METHOD 8270E:2018, analyzed by GC-MS.

Test Items	Unit	MDL	P1 Result
Bisphenol A (BPA)	mg/kg	0.05	N.D.

Remark:

- (1) MDL = Method Detection Limit;
- (2) N.D. = Not Detected (<MDL);
- (3) "-" = Not Regulated.



TEST REPORT

TEST SAMPLE



Sample photo



Photo of P1

***** END OF REPORT *****

